



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2008 Certified Institute

TEST CERTIFICATE

000362037

Issued to :

EXIMCORP INDIA PVT. LTD
87/1, MUNDKA INDUSTRIAL AREA
DELHI ROHTAK ROAD
NEW DELHI - 110041

J.O.No. 503-172-1637
Reg.No. 1371099
Date 18-03-2015
GC-01 (REV-04)

Your Ref.No. -

Kind Attn: MR AASHISH KUMAR

Sample Particulars :

One sample described as Oriented Strand Boards was received.

Date 28.02.2015

(The sampling has not been carried out by Shriram Institute for Industrial Research. The sample details provided in the test certificate are based on declaration by the party)

TEST RESULTS

(AS PER IS:5509-2000 Cross Ref. IS:1734(Part-III)-1983)

<u>S.No.</u>	<u>TESTS</u>	<u>OBSERVATION</u>	<u>REQUIREMENT</u>	<u>CONFORMITY</u>
1.	Flammability test	Second ignition not observed even after 30 minutes	Second ignition shall not be less than 30 minutes	Yes

DOR:03.03.2015

DOC:17.03.2015


AUTHORISED SIGNATORY
(EMPLOYEE CODE: 527)